
 

 

Development of Combination Processes Consisting of Ozonation, 

Coagulation and Ceramic Membrane Filtration for Water 

Reclamation based on Evaluation of Risk and Energy 

 

    

 

 

 

 

2013 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

WANG HONGYANG 

 

 



 

 

Development of Combination Processes Consisting of Ozonation, 

Coagulation and Ceramic Membrane Filtration for Water 

Reclamation based on Evaluation of Risk and Energy 

 

(リスクおよびエネルギー評価に基づくオゾン、凝集、セラミック

膜ろ過による複合水再生処理プロセスの開発に関する研究) 

 

By 

WANG HONGYANG 

 

 

A dissertation submitted in partial fulfillment of 

the requirements for the degree of 

Doctor of Engineering 

Department of Urban and Environmental Engineering  
[...]
Water Recycling: Managing Health and Environmental Risks (Phase 2): Stormwater 

Harvesting and Reuse”(NRMMC et al., 2009b) extends the guidance to cove the harvest 

and reuse of stormwater. The “Australian Guidelines for Water Recycling: Managing 

Health and Environmental Risks (Phase 2): Managed Aquifer Recharge”(NRMMC et al., 

2009a) focuses primarily on the protection of aquifers and the quality of recovered water in 

http://www.ephc.gov.au/taxonomy/term/39
http://www.ephc.gov.au/taxonomy/term/39
http://www.ephc.gov.au/taxonomy/term/39
http://www.ephc.gov.au/taxonomy/term/39
http://www.ephc.gov.au/taxonomy/term/39
http://www.ephc.gov.au/taxonomy/term/39
http://www.ephc.gov.au/taxonomy/term/39
http://www.ephc.gov.au/taxonomy/term/39
http://www.ephc.gov.au/taxonomy/term/39


Chapter 2 

17 

managed aquifer recharge projects using various water sources, including recycled water. 

All these three guidelines were compiled based on general principles described in Phase 1 

guidelines (NRMMC et al., 2006). 

2.3.5 Water reuse standards in Japan 

In Japan, The Ministry of Land, Infrastructure, Transport and Tourism (MLITT) 

compiled “Manual for Water Reclamation and Reclaimed Water Quality Standard” in 2005. 

General principles, such as microorganism safety, pleasant appearance and process 

reliability were considered in this standard. The reclaimed water qualities requirements are 

summarized in Table 2.7.  

Table 2.7 Water reuse standard in Japan (MLITT, 2005) 

Items Washing Landscape irrigation  Impoundments Recreational water 

E. Coli No detected/100ml No detected/100ml ≤1000CFU/100mL No detected/100ml 

Turbidity <2 NTU <2 NTU <2 NTU <2 NTU 

pH 5.8-8.6 5.8-8.6 5.8-8.6 5.8-8.6 

Appearance Not discomfort Not discomfort Not discomfort Not discomfort 

Color -
a
 -

 a
 <40 <10 

Odor Not discomfort Not discomfort Not discomfort Not discomfort 

Residual chlorine <0.1mg/L <0.1mg/L No restriction <0.1mg/L 

a: data will be set by consumers 

2.3.6 Water reuse standards in China 

In order to alleviate water pollution, save water and rational and sustainable utilize of 

water resource, Ministry of Housing and Urban-Rural Development of the People’s 

Republic of China (MOHURD) compiled serial standards for water reclamation, containing: 

1. The reuse of urban recycling water: Classified standard (GB/T 18919-2002) 

2. Reuse of recycling water for urban: Water quality standard for urban miscellaneous 

water consumption (GB/T 18920-2002) 

3. The reuse of urban recycling water: Water quality standard for scenic environment 

use (GB/T 18921-2002) 



Chapter 2 

18 

4. The reuse of urban recycling water: Water quality standard for groundwater recharge 

(GB/T 19772-2005) 

5. The reuse of urban recycling water: Water quality standard for industrial uses (GB/T 

19923-2005) 

6. The reuse of urban recycling water: Water quality standard for farmland irrigation 

(GB/T 20922-2007) 

7. The reuse of urban recycling water: Water quality standard for green space irrigation 

(GB/T 25499-2008) 

Based on these standards, the Ministry of Water Resources of the People’s Republic of 

China (MWR) developed “ Standards of Reclaimed Water Quality” (MWR, 2007)in 2006, 

which is listed in table 2.8.  

Table 2.8 Water reuse standard in China (MWR, 2007) 

a) Use of recycled water for urban reuse 

Unit: mg/L 

Items Toilet flushing 

Cleaning roads, 

Fire fighting,  

Construction 

Landscape 

irrigation 
Car wash 

Basic  requirement 
a
 Yes Yes Yes Yes 

DO≥ 1.0 1.0 1.0 1.0 

SS≤ 10 5 10 5 

BOD5≤ 10 15 20 10 

TDS≤ 1500 1500 1500 1000 

LAS≤ 1.0 1.0 1.0 0.5 

Fe≤ 0.3 0.3 0.3 0.3 

Mn≤ 0.1 0.1 0.1 0.1 

 

  



Chapter 2 

19 

b) Use of recycled water for agricultural using 

Unit: mg/L 

Items Farm irrigation 
Forestation 

irrigation 
Pasture irrigation Aquaculture 

Basic  requirement 
a
 Yes 

b
 Yes

 b
 Yes

 b
 Yes

 b
 

DO≥ 1.0 1.0 1.0 1.0 

SS≤ 30 30 30 30 

BOD5≤ 80 150 5 5 

TDS≤ 1000 1000 1000 1000 

NH4-N≤ 10.0 20.0 5.0 5.0 

TP≤ 1.0 1.0 0.5 0.5 

Hg≤ 0.001 0.001 0.0005 0.0005 

Cd≤ 0.005 0.005 0.005 0.005 

As≤ 0.05 0.10 0.05 0.05 

Cr≤ 0.10 0.10 0.10 0.10 

Pb≤ 0.10 0.10 0.05 0.05 

CN≤ 0.05 0.05 0.005 0.005 

c) Use of recycled water for landscape using 

Unit: mg/L 

Items 

Ornamental landscape using Recreational landscape using 

Wetland 

River Lake River Lake 

Basic  

requirement 
a
 

Yes 
b
 Yes

 b
 Yes

 b
 Yes

 b
 Yes 

DO≥ 1.0 1.0 2.0 2.0 1.0 

SS≤ 20 10 20 10 10 

BOD5≤ 10 6 6 6 6 

LAS≤ 0.3 0.3 0.3 0.3 0.3 

NH4-N≤ 5.0 5.0 5.0 5.0 5.0 

TP≤ 0.5 0.5 0.5 0.5 0.5 

petroleum-related 

pollutants≤ 
1.0 1.0 1.0 1.0 1.0 

 

  



Chapter 2 

20 

d) Use of recycled water for aquifer recharge 

Unit: mg/L 

Items 
Basic  

requirement a 
DO≥ BOD5≤ TDS≤ 

Hg≤ Cd≤ As≤ Cr≤ Pb≤ CN≤ 

 Yes 1.0 10 1000 0.001 0.005 0.05 0.05 0.01 0.05 

a: Color≤30, Turbidity≤3 NTU, Odor: Not discomfort, Ph:6.5-9.0, Total hardness (mgCaCO3/L) 

≤450, Total coliform≤3 CFU/L 

b: meet the requirement 

2.4 Introduction of treatments for water reclamation application 

In order to ensure the safety of reclaimed water, it is critical to meet water quality 

requirements as described in 2.3. Different technologies are utilized, either singly or in 

combination, to achieve desired levels of constituent removal. Figure 2.3 shows the matrix 

of alternative treatment processes that have been applied in wastewater reclamation and 

reuse field. 



Chapter 2 

21 

 

Figure 2.2 Matrix of alternative treatment processes that have been applied in wastewater 

reclamation (Asano et al., 2007)  



Chapter 2 

22 

2.4.2 Secondary treatments 

Secondary treatments are processes aimed for the removal of biodegradable organic 

matter (in solution or suspension) and suspended solids. Disinfection is typically included 

in the definition of conventional secondary treatment. (Asano et al., 2007) The common 

secondary treatments used are conventional activated sludge and membrane bioreactor.  

2.4.2.1 Conventional activated sludge  

Activated sludge processes are used to grow biomass of aerobic organisms that can 

breakdown and convert wastes into slugs. Conventional activated sludge has aeration basin 

detention time of 4-6 hours. During this time, the microorganisms will completely stabilize 

the BOD before the mixed liquor leaves the basins. The advantages of using conventional 

activated sludge reactor are listed as follows: 1) The technology is well understood; 2) 

Skilled operation and maintenance personnel are widely available; 3) Large wastewater 

treatment facilities make use of conventional activated sludge, with plant capacities 

exceeding 2.5 × 10
6
 m

3
/d. At the same time, several disadvantages are shown: 1) 

Limitations in suspended solids removal resulting in a high level of disinfection dose; 2) 

Greater sludge production increases biosolids handling requirements and costs; 3) Large 

process footprint is needed.  

2.4.2.2 Membrane bioreactor 

Membrane bioreactor (MBR) is the combination of a membrane process with a 

suspended growth bioreactor. It is currently widely used in municipal and industrial 

wastewater treatment plant with a capacity up to 40,000m
3
/d. The membranes have 

porosities range between micro and ultra filtration, from 0.04 microns to 0.4 microns 

(depending on the manufacturer). The product water is low in BOD, TSS, turbidity and 

bacteria, which is similar to effluent from secondary clarification followed by MF. The 

advantages of using membrane bioreactor are: 1) High water quality with greater reuse 

potential; 2) Low suspended solids concentration in water enables effective disinfection; 3) 

Reduced footprint; 4) Modular construction allows future expansion; 5) Process is 

relatively easy to automate. The disadvantages compared with conventional activated 

sludge are: 1) Pretreatment is required to avoid damages and clogging of membrane 

http://en.wikipedia.org/wiki/Membrane_technology
http://en.wikipedia.org/wiki/Bioreactor
http://en.wikipedia.org/wiki/Wastewater


Chapter 2 

23 

elements; 2) Greater consumption of energy for effective operation; 3) Mechanisms and 

control of membrane fouling still under investigation; 4) Membrane replacement is 

relatively expensive; 5) Smaller capacity.  

2.4.3 Tertiary and advanced treatments 

Tertiary and advanced treatments are aim at the removal of residual suspended solids, 

dissolved constituents, and pathogen after secondary treatment (Asano et al., 2007). Table 

2.9 summarizes some features, product water quality and disadvantages of several 

commonly utilized tertiary and advanced treatments.  



Chapter 2 

24 

Table 2.9 Features of each tertiary and advanced treatment  

Contaminants 

removed 
Technologies Features Product water qualities Disadvantages 

Particulate 

matter 

Depth filtration 

The most common method 

A pretreatment step for 

membrane filtration 

A conditioning step for effective 

disinfection 

Turbidity: 0.3-4.0 NTU 

Removal rate of 

coliform bacteria: 0-1.0 

logs 

Removal rate of 

viruses: 0-0.5 logs 

Poor product water qualities 

Performance changed greatly with influent water 

quality changing 

Loss of filter medium or media 

Development of cracks and contraction of the filter 

bed 

Backwashing water treatment 

Surface 

filtration 

Specific refer to cloth-medium 

surface filtration with pore size 

from 10 to 30μm 

Turbidity: 0.5-2.0 NTU 

Removal rate of 

coliform bacteria: 0-1.0 

logs 

Removal rate of 

viruses: 0-0.5 logs 

Poor product water qualities 

Little data are available on the life of the filter cloth 

Backwashing water treatment 

Membrane 

filtration 

Categories: 

Microfiltration (MF) 

Ultrafiltration (UF) 

Turbidity: <1.0 NTU 

Removal rate of 

coliform: 2->5logs for 

MF; 3->6logs for UF 

Removal rate of 

viruses: 0-2logs of MF; 

2-7logs for UF 

Pretreatments are needed to mitigate fouling 

Low rejection of small molecular size pollutants, such 

as pharmaceuticals and personal care products 

(PPCPs), Endocrine disrupting compounds (EDCs) 

Low rejection of viruses using large pore size 

membrane 

Backwashing water treatment 

Dissolved air 

flotation 

Removing oil,  grease and algae 

Thickening of waste-activated 

sludge 

Turbidity: 0.5-2.0 NTU 

Efficient for separating 

low density floc 

particles 

 

Flotation is very dependent on the type of surface of 

the particulate matter 

Poor at process reliability when influent solids 

concentration changes greatly 

2
4
 

 C
h

ap
ter 2

 



Chapter 2 

25 

Table 2.8   Features of each tertiary and advanced treatments (continued) 

Dissolved 

constituents 

Membrane 

filtration 

Categories 

Nanofiltration (NF) 

Reverse osmosis (RO) 

Electrodialysis (ED) 

Removal rate of coliform: 3-

6logs for NF; 4-7logs for RO 

Removal rate of viruses: 3-

5logs for NF; 4-7 logs for 

RO 

TOC rejection: 90-98% for 

NF and RO 

ED mainly is used to 

separate charged species 

High energy consumption: 0.6-1.2 kWh/m3 for NF; 

1.5-2.5 kWh/m3 for RO; 1.5-2.6 kWh/m3 for ED 

Membrane fouling is severe without suitable 

pretreatment 

Retentate should be treated further 

Adsorption 

Removing substances in 

solution by accumulating them 

on a solid phase 

Removal of organic 

constituents, inorganic 

constituents and odor 

compounds 

Removal rate depends on 

characteristics of adsorbates 

and adsorbents 

Depression of adsorptive capacity by some other 

compounds 

Regeneration is necessary 

Certain adsorptive capacity is lost in the regeneration 

process 

High media replacement costs 

In general, regenerated adsorbent is not used in 

reclaimed water applications because of the potential 

for the potential for residual constituents, not removed 

in the regeneration process 

Ion exchange 

Removal of specified ionic 

constituents 

Domestic water softening 

Demineralization 

Only charged species could 

be removed 

Impacted severely by particulate and colloidal matter, 

solvents and organic polymers. Pretreatment is 

required to remove such constituents. 

Regeneration is necessary 

Brine should be managed properly 

High media replacement costs 

2
5
 

 C
h
ap

ter 2
 



Chapter 2 

26 

Table 2.8   Features of each tertiary and advanced treatments (continued) 

Dissol

ved 

constituents 

Distil

lation 

Limited to applications 

· A high degree of treatment is required 

· Contaminants cannot be removed by 

other methods 

· Inexpensive heat is available 

· High water qualities 

· Expensive, minimum energy 

required is about 2280 kJ/kg water 

· Carryover of volatile constituents 

found in treated reclaimed water 

· Concentrated waste stream should 

be managed 

· Scaling and corrosion problems, 

suitable controlling method is 

needed 

Che

mical 

oxidation 

· Odor, hydrogen sulfide control 

· Color, iron and manganese removal 

· Control of biofilm or biofouling 

· Oxidation of selected trace organic 

constituents 

· Disinfection 

· Selective oxidation 

· Most of Emerging 

contaminants could be 

removed 

· Expense of chemical addition 

· Incomplete mineralization 

· Potential for the formation of toxic 

byproducts 

· Increasing the biodegradability of 

some constituents 

·  

Adva

nced oxidation 

· Oxidation of refractory organic 

compounds 

· Reaction rate is three to four orders of 

magnitude greater than other oxidants 

· Disinfection 

· Nonselective oxidation 

· Mineralization 

· Suitable to low COD reclaimed 

waters 

· H2O2 residual should be managed 

· Fouling of the catalyst may occur 

· Byproducts such as halogenated 

acetic acid, carboxylic acids 

· Scavengers problem 

 C
h

ap
ter 2

 

2
6
 



Chapter 2 

27 

Table 2.8   Features of each tertiary and advanced treatments (continued) 

Dissolved 

constituents 

Photolysis 

· Removal of trace 

organic constituents 

· Disinfection 

· The effectiveness depends on the characteristics 

of the reclaimed water, structure of the 

compounds, design of the reactor, dose and 

wavelength of the light. 

· Special reactors which 

are designed for UV 

illumination are required 

· High energy consumption 

especially for UV using 

· Fouling occur on the 

outside of the protective 

quartz sleeve 

Advanced biological 

transformations 

· Further removal of 

refractory organic 

compounds 

· Biological activated 

carbon 

· Membrane biofilm 

reactor 

· Effective in removal of DBPs 

· Effective removal of refractory through specific 

organisms accumulation 

· Organisms growing on 

the carbon are sensitive to 

water quality 

· Carbon replacement is 

expensive 

Pathogens 

Chlorine 

· One used most 

commonly throughout 

the world for 

Disinfection 

·  

· Excellent for bacteria removal 

· Poor for protozoa removal 

· Excellent for viruses removal 

· Forming DBPs 

· Increasing TDS 

concentration 

· Acid generation 

· Serious odor problems 

during breakpoint-

chlorination 

· Long contact time(30-

120min) 

· Residual chlorine needs 

dechlorination on certain 

cases 

Chlorine dioxide 
· Effective disinfectant not 

influenced by pH 

· Disinfection efficiency 

· For bacteria and viruses, similar as chlorine 

· For protozoa, more effective than free chlorine 

· Not react with ammonia to form DBPs 

· Formation of chloroform 

( a suspected 

carcinogenic substance) 

2
7
 

 C
h

ap
ter 2

 



Chapter 2 

28 

Table 2.8   Features of each tertiary and advanced treatments (continued) 

Pathogens 

Ozone 

· Effective disinfectant 

· Shorter contact time than 

chlorine 

· Small footprint 

Disinfection efficiency 

· Excellent for bacteria removal 

· For protozoa, more effective than free 

chlorine 

· For viruses, more effective than free 

chlorine 

Not form chlorinated DBPs 

· Formation of DBPs, including 

aldehydes, various acids, and bromate 

· No residual effect 

Peracetic acid 